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RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Low(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
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1 [33816.6666 41.66 -96.39 -54.73 -13.00 41.73 RMS Vertical PASS
2 [36641.8666 42.05 -93.95 -51.90 -13.00 38.90 RMS Vertical PASS
3 [39492.7333 41.23 -91.30 -50.07 -13.00 37.07 RMS Vertical PASS
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RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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FCC PART 27-RMS Limit

Level[dBm]

R B

—— RMS Limit

+ RMS Detector

L
2G

Horizontal RMS

L
3G

L . .
4G 6G
Frequency[Hz]

1 3476.1 118.01 -87.04 30.97 - - RMS | Horizontal NA

2 | 622238 41.51 -79.08 -37.57 -13.00 24.57 RMS | Horizontal | PASS
3 [ 10781.45 36.48 -90.91 -54.43 -13.00 41.43 RMS | Horizontal | PASS
4 [17992.7166 33.36 -81.58 -48.22 -13.00 35.22 RMS | Horizontal | PASS

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 1698 of 1759

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 3476.1 113.66 -87.04 26.62 - - RMS Vertical NA

2 | 6202.175 41.65 -78.99 -37.34 -13.00 24.34 RMS Vertical PASS
3 [ 10781.45 37.56 -90.91 -53.35 -13.00 40.35 RMS Vertical PASS
4 [17985.4333 32.58 -81.68 -49.10 -13.00 36.10 RMS Vertical PASS
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<% eurofins

RF Test Report Report No.: R2408A1126-R2
Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3450-3550MHz)
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1 [33759.2666 42.43 -96.45 -54.02 -13.00 41.02 RMS | Horizontal | PASS

2 [38155.7333 41.42 -92.14 -50.72 -13.00 37.72 RMS | Horizontal | PASS

3 | 397774 42.00 -91.39 -49.39 -13.00 36.39 RMS | Horizontal | PASS
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<% eurofins

RF Test Report Report No.: R2408A1126-R2
Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: Mid(3450-3550MHz)
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1 [33885.2666 42.34 -96.59 -54.25 -13.00 41.25 RMS Vertical PASS
2 [36729.1333 41.77 -93.93 -52.16 -13.00 39.16 RMS Vertical PASS
3 [39458.6666 41.73 -91.38 -49.65 -13.00 36.65 RMS Vertical PASS
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RF Test Report Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph

40
30
20

FCC PART 27

FCC PART 27-RMS Limit

Level[dBm]

i

—— RMS Limit

L
2G

— Horizontal RMS

+ RMS Detector

L
3G

L
4G
Frequency[Hz]

L
6G

s
8G

)
18G

1 3501.4 118.53 -87.11 31.42 - - RMS | Horizontal NA

2 | 6193.65 42.17 -79.03 -36.86 -13.00 23.86 RMS | Horizontal | PASS
3 | 7002.55 43.73 -96.95 -53.22 -13.00 40.22 RMS | Horizontal | PASS
4 [17855.8666| 32.56 -81.35 -48.79 -13.00 356.79 RMS | Horizontal | PASS
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RF Test Report Report No.: R2408A1126-R2
Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3450-3550MHz)
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1 | 3501.125 116.15 -87.10 29.05 - - RMS Vertical NA

2 | 6193.925 41.27 -79.03 -37.76 -13.00 24.76 RMS Vertical PASS

3 | 10781.45 38.24 -90.91 -52.67 -13.00 39.67 RMS Vertical PASS

4 | 17998.85 32.40 -81.48 -49.08 -13.00 36.08 RMS Vertical PASS
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<% eurofins

RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 50MHz Channel: High(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 [33818.0666 41.99 -96.39 -54.40 -13.00 41.40 RMS | Horizontal | PASS
2 | 37531.8 41.06 -93.24 -52.18 -13.00 39.18 RMS | Horizontal | PASS
3 [ 39409.2 41.71 -91.50 -49.79 -13.00 36.79 RMS | Horizontal | PASS
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RF Test Report

Report No.: R2408A1126-R2

Mode: NR

Band: n77 MIMO

Bandwidth: 50MHz

Channel: High(3450-3550MHz)

IMEL: 864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 27

Test Graph
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1 [33747.1333 41.60 -96.47 -54.87 -13.00 41.87 RMS Vertical PASS
2 [36652.1333 41.58 -93.93 -52.35 -13.00 39.35 RMS Vertical PASS
3 [39520.2666 41.44 -91.38 -49.94 -13.00 36.94 RMS Vertical PASS
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RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 100MHz Channel: Mid(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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Remark:

Polarity: Y

Test Standard: FCC PART 27
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RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 100MHz Channel: Mid(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 [ 3451.075 118.61 -86.99 31.62 - - RMS | Horizontal NA

2 | 61953 41.53 -79.02 -37.49 -13.00 24.49 RMS | Horizontal | PASS
3 [6902.11666 42.91 -96.98 -54.07 -13.00 41.07 RMS | Horizontal | PASS
4 [17880.7833 32.79 -81.67 -48.88 -13.00 35.88 RMS | Horizontal | PASS
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RF Test Report

Report No.: R2408A1126-R2

Mode: NR Band: n77 MIMO
Bandwidth: 100MHz Channel: Mid(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27

Test Graph
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1 3450.8 115.38 -86.99 28.39 - - RMS Vertical NA

2 | 6311.625 41.23 -78.61 -37.38 -13.00 24.38 RMS Vertical PASS
3 [ 10781.45 37.84 -90.91 -53.07 -13.00 40.07 RMS Vertical PASS
4 [17981.2166 33.28 -81.75 -48.47 -13.00 35.47 RMS Vertical PASS
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RF Test Report Report No.: R2408A1126-R2
Mode: NR Band: n77 MIMO
Bandwidth: 100MHz Channel: Mid(3450-3550MHz)
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 27
Test Graph
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1 [33069.0666 42.84 -97.50 -54.66 -13.00 41.66 RMS | Horizontal | PASS

2 [36559.7333 41.41 -94.33 -52.92 -13.00 39.92 RMS | Horizontal | PASS

3 | 39519.8 41.49 -91.38 -49.89 -13.00 36.89 RMS | Horizontal | PASS
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